

FIRE TEST RESULTS FOR POLISHED PLASTER

British Fire Test Results

BS 476: Part 6: 1989

Fire propagation index,1	=	0.3
Subindex,i1	=	0.1
Subindex,i2	=	0.0
Subindex,i3	=	0.2

BS476: Part7: 1997

Class 1 surface spread of flame.

ARMOURCOAT Polished Plaster complies with requirements for CLASS 0 AS DEFINED IN PARAGRAPH a12(B) of Approved Document B, 'Fire Safety', to the Building Regulations 1991.

American Fire Test Results

Test carried out in accordance with the procedure outlined in ASTM E84 – 98, "Standard Test Method for Surface Burning Characteristics of Building Materials"

Fire Spread Index	10
Smoke Spread Index	10
Flame Spread Classification	Class 1

PF0102 ©